

Electrically Resistant Safety Matting BS921

BS921 Certificate Test Report:

	Obtained	Min	Max
Hardness (Deg shore A)	68-69	N/A	N/A
Tensile Strength (MPa) -min.	7.1	5.0	N/A
Elongation at Break (%) -min.	278	250	N/A
Compression Set (%) (70°C, 10 days)	6.41	N/A	10
Leakage Current mA/m ²	118	N/A	160
Voltage Test at KV (for 1 minute)	Withstand	15 KV	N/A